



4700 Broadmoor SE, Suite 200
Kentwood, MI 49512

Telephone: 616-656-7401
Facsimile: 616-656-2022
www.intertek-etlsemko.com

Agati Furniture
Date: August 1, 2011
P. O. No.: 11-3338

Project No.100451954GRR-001
Page 1 of 4

Test Report For:

AGATI Furniture

Static Load Test

**HMP-STG-4825-MLB Hampton
Collection Banquettes**

**Lynwood Pearson
Project Manager**

**Bryan Stratton
Reviewer**

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek. The observations and test results in this report are relevant only to the sample tested. This report by itself does not imply that the material, product, or service is or has ever been under an Intertek certification program.



Agati Furniture
Date: August 1, 2011
P. O. No.: 11-3338

Project No.100451954GRR-001
Page 2 of 4

Attention: Peter Maher
Agati Furniture
1219 W. Lake Street
Chicago, IL 60607
Phone: (312) 829-1977
Email: peter@agati.com

DATE RECEIVED: 7/25/2011
DATES TESTED: 8/1/2011

DESCRIPTION OF SAMPLES:

Condition of Test Sample: Production
Part Description: HMP-STG-4825-MLB Hampton Collection
Banquettes

WORK REQUESTED/APPLICABLE DOCUMENTS:

To test the submitted sample per customers test program:

<u>Test No.</u>	<u>Test Description:</u>
Custom	Static Load Test

CONCLUSION:

The submitted samples meet the acceptance criteria of the test listed above.

EQUIPMENT:

Asset	Description	Cal Date	Cal Due
138012	SCALE / 0-1,000 #	12/04/2009	12/04/2011

STATIC LOAD TEST:

Date Tested 8/1/2011
Condition of Test Sample: Production

Test Procedure:

Test Method: Custom

Static Load: 850 lbf. evenly distributed on the seating surface

Number of Samples Tested: One (1)

Acceptance Criteria:

Structural breakage or loss of serviceability shall constitute failure. No failure that in any way would cause personal injury to the occupant shall be allowed.

Results:

Sample ID	Static Load	Description of Results
1	850 lbf.	Pass

The sample meets the acceptance level criteria. Refer to the following page for photograph.



STATIC LOAD TEST